

Institute of Building Materials, Engineering Materials Concrete Construction Testing Institute and Fire Safety

Braunschweig Civil

Testreport

Document number:	MPABS-2402601 - Lau of 2024-11-19	
Customer:	S.C. DAW BENȚA România S.R.L. Str. Principală nr. 201 547525 Sâncraiu de Mureș, România	
Order date:	2024-11-06	
Subject:	Determination of the behaviour during tensile test and after exposure to liquid chemicals on a sealing tape with the designation "Isolan Banda Armare NT"	
Test basis:	Test principles for the granting of a general building authority test certificate for waterproofing materials in conjunction with tiles and paving Part 1: Liquid-applied waterproofing materials (status May 2014)	
Sampling:	by the customer	

This Testreport consists of 2 pages, including the cover sheet.

This document may only be redistributed in full and unchanged. Extracts, abridged versions and translations require the written authorization of MPA BS. This document is only valid with the signature and stamp of MPA BS or with a verifiable, qualified electronic signature.

Materialprüfanstalt für das Bauwesen (MPA BS) Beethovenstraße 52 D-38106 Braunschweig

Fon +49 (0)531-391-5400 Fax +49 (0)531-391-5900 info@mpa.tu-bs.de www.mpa.tu-bs.de



Notified body (0761-CPR) -Approved as a civil engineering testing and certifying body as well as notified as a civil engineering testing and certifying body.





1 Order

S.C. DAW BENȚA România S.R.L., Str. Principală nr. 201, 547525 Sâncraiu de Mureş, România commissioned the Civil Engineering Materials Testing Institute Braunschweig (MPA BS) with the determination of the behaviour during tensile tests and after exposure to liquid chemicals on a sealing tape with the designation "Isolan Banda Armare NT ".

2 Tests and results

"Isolan Banda Armare NT" is a double-sided PP fleece-coated elastic sealing tape made of NBR rubber. The overall thickness of the sealing tape is 0.71 mm. The weight is 57 g/RM.

The results of the tests, together with the test standard and the test conditions, are summarised in the table below.

Property	Test/ test conditions in accordance with test principles	Test result
Behaviour during tensile test	DIN EN ISO 527 Test specimen: 85 x 15 mm ² Clamping length: 60 mm Test speed: 50 mm/min Test atmosphere: DIN EN ISO 291-23/50-2	Maximum tensile force lengthwise $x = 95.4 \text{ N}/15 \text{ mm}$ $s = 5.96$ across $x = 57.5 \text{ N}/15 \text{ mm}$ $s = 4.57$ Elongation under maximum tensile force lengthwise $x = 93.6 \%$ $s = 7.79$ across $x = 122 \%$ $s = 9.30$
Behaviour after exposure to liquid chemicals	DIN EN 1847 Storage duration: 28 d test temperature: 40°C Medium: potassium hydroxide solution (3%) DIN EN ISO 527 Test specimen: 85 x 15 mm ² Clamping length: 60 mm Test speed: 50 mm/min	Maximum tensile force lengthwise $x = 88.4$ N/15 mm $s = 2.51$ across $x = 49.9$ N/15 mm $s = 3.90$ Elongation under maximum tensile force lengthwise $x = 111\%$ $s = 5.64$ across $x = 131\%$ $s = 7.22$ Change in maximum tensile force lengthwise $x = -7.3\%$ (relative) across $x = -13.3\%$ (relative) Change in expansion at maximum tensile force lengthwise $x = +18.6\%$ (relative) across $x = +7.4\%$ (relative)

Abbreviations: $x = mean value, s = \pm standard deviation$

In accordance with the test principles for the granting of a general building authority test certificate for liquid-applied waterproofing materials for use beneath tiling bonded with adhesives (status May 2014), Section 3.6.1 (alkali-resistance), the test is deemed to have been passed if the change in the expansion at maximum tensile force (test direction across) is less than \pm 20%.

i. A. Eric Herrmann M. Sc. Head of Section i. A. Tech. Ang. Nicole Meyer-Laurien Engineer/official in charge